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O_—L/-E ... Continuation Sheet
TEST REPORT

Report No. SS - 1618691

Customer : Test Item :
G. B. Coatings (Pvt) Ltd., Skim Coat
No.700/10, Talangama North,

Battaramulla.

Service Requested :
Customer’s letter dated 2016-12-14

Description : Identification of Test Item:
One (01) test item. Test item was labelled as;

Following information was given in the

customer’s letter. Skim Coat White
Exterior Rough Finish
e Solakro Skim C%t - Exterior Rough Finish | 1kg

Date of Receipt of Test Item :

2016-12-16
Test Dates : From 2016-12-23 to 2016-12-29
TEST RESULTS :
Test/ Unit Test Method Results Requirements in
ASTM C 475/C 475 M 02
Check cracking ' ASTM C 474 - 05 Pass No cracks in the thinner half

of the wedge and no deep -
fissure cracks in the thicker
half of the wedge.

..... B T Shashikala Liyanage
Authorized Signatory Technical Assistant
AAM.T. Adikari

Research Engineer
Materials Laboratory
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